

20, 60 mg. Generic/Trade: caps 10, 20, 40 mg. Generic: oral soln 20 mg/5 mL. Trade: tabs (Sarafem and Selfemra) 10, 15, 20 mg. Generic/Trade: caps, delayed-release (Prozac Weekly and generics) 90 mg.] ▶L ♀ ▶—\$\$\$ ■

FLUVOXAMINE (Luvox, Luvox CR) Immediate-release: start 50 mg PO at bedtime. May increase q 4 to 7 days by 50 mg/day to usual effective dose of 100 to 300 mg/day divided two times per day, max 300 mg/day. Controlled-release: start 100 mg PO at bedtime and increase by 50 mg/day weekly as tolerated to max 300 mg/day. Children age 8 yo or older: start 25 mg PO at bedtime; usual effective dose is 50 to 200 mg/day divided two times per day, max 200 mg/day. Do not use with thioridazine, pimozide, alosetron, tizanidine, tryptophan, or MAOIs; use caution with benzodiazepines, TCAs, theophylline, and warfarin. Suicidality. [Generic/Trade: tabs 25, 50, 100 mg. Generic: caps, extended-release 100, 150 mg.] ▶L ♀ C Use in 3rd trimester associated with complications at birth. ▶—\$\$\$\$ ■

PAROXETINE (Paxil, Paxil CR, Pexeva) Depression: start 20 mg PO q am; increase by 10 mg/day at intervals of 1 week or more to usual effective dose of 20 to 50 mg/day, max 50 mg/day. Depression, controlled-release tabs: start 25 mg PO q am; may increase by 12.5 mg/day at intervals of 1 week or more to usual effective dose of 25 to 62.5 mg/day; max 62.5 mg/day. OCD: start 20 mg PO q am; increase by 10 mg/day at intervals of 1 week or more to usual recommended dose of 40 mg/day; max 60 mg/day. Panic disorder: start 10 mg PO q am; increase by 10 mg/day at intervals of 1 week or more to target dose of 40 mg/day; max 60 mg/day. Panic disorder, controlled-release tabs: start 12.5 mg/day; increase by 12.5 mg/day at intervals of 1 week or more to usual effective dose of 12.5 to 75 mg/day; max 75 mg/day. Social anxiety disorder: start 20 mg PO q am (which is the usual effective dose); max 60 mg/day. Social anxiety disorder, controlled-release tabs: start 12.5 mg PO q am; may increase at intervals of 1 week or more by 12.5 mg/day to max 37.5 mg/day. Generalized anxiety disorder: start 20 mg PO q am (which is the usual effective dose); doses higher than 20 mg/day have not been shown to be more effective. Max 50 mg/day in trials. Posttraumatic stress disorder: start 20 mg PO q am; doses higher than 20 mg/day have not been shown to be more effective. Max 50 mg/day in clinical trials. Premenstrual dysphoric disorder (PMDD), continuous dosing: start 12.5 mg PO q am (controlled-release tabs); may increase dose after 1 week to max 25 mg q am. Premenstrual dysphoric disorder, intermittent dosing (given for 2 weeks prior to menses): start 12.5 mg PO q am (controlled-release tabs), max 25 mg/day. Suicidality, many drug interactions. [Generic/Trade: tabs 10, 20, 30, 40 mg. Controlled-release tabs 12.5, 25, 37.5 mg. Trade only: oral susp 10 mg/5 mL.] ▶LK ♀ D? \$\$\$

SERTRALINE (Zoloft) Depression, OCD: start 50 mg/day PO; usual effective dose is 50 to 200 mg/day, max 200 mg/day. Panic disorder, post-traumatic stress disorder, social anxiety disorder: start 25 mg/day PO, max 200 mg/day. Premenstrual dysphoric disorder, continuous dosing: start 50 mg/day PO, may increase by 50 mg/day each menstrual cycle to max 150 mg/day based on response. Intermittent dosing: (given for 14 days prior to menses): start 50 mg/day PO starting 14 days prior to menses and continued through onset. Based on response may increase to 50 mg/day for 3 days starting 14 days prior to menses,

(cont.)